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NO COMPATIBLE CON NEUMATICOS OFF-ROAD NOT COMPATIBLE WITH OFF-ROAD TIRES

NO COMPATIBLE CON SUSPENSION EN MODO CONFORT NOT COMPATIBLE WITH SUSPENSION IN CONFORT MODE

@ @ 54 N/m - Par de apriete ﬂ/!/ﬂ B

478 Ibf/in - Tightening

(13) Brida necesaria para evitar el contacto del latiguillo con el herraje en la posicion B

(13) Bridle necessary to avoid contact between the iron and the tube in position B

(13) Flansch erforderlich, den Kontakt zwischen dem Halter und der Schlauch in Position
B zu vermeiden

En caso de contacto ajustar con el tornillo A
Tuerca original In case of contact, adjust with the screw A
Original nut _ Bei Beriihrung, stellen Sie die Schraube A

Original nuss
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DESCRIPCION DESCRIPTION BEZEICHNUNG QTy.

1 Guardabarros Mudguard Radabdeckung 1

2 ‘ Soporte Support Halter 1

3 | Silenblock Well nut Silentblock 3

4 | Tornillo M5x12 1ISO7380 M5x12 1SO7380 screw M5x12 1SO7380 Schraube 3

5 | Casquillo con valona M5 M5 bush with flange M5 Flanschbuchse 3

6 | Arandela glower DIN127 M5 DIN127 M5 glower washer DIN127 M5 glower Unterlegscheibe 3

7 Arandela M10 DIN125/A M10 DIN125/A washer M10 DIN125/A Unterlegscheibe 1

ATENCION: El montaje del casquillo (10) en sentido 8 Casquillo metélico diam.20x36 Metal arrowhead 20x36 Metallbuchse 20x36 1
contrario puede provocar la rotura del soporte (2). 9 Tornillo M10/125x80 DIN912 M10/125x80 DIN912 screw M10/125x80 DIN912 Schraube 2
ATTENTION: The assembly of the arrowhead (10) in the = A 10 | Casquillo metélico diam.10.5x18 Metal arrowhead 10.5x18 Metallbuchse 10.5x18 1
opposite direction can cause breakage of the support (2). o g 11 Cojinete Bearing Lagerung 1
. AUFMERKSAMKEIT: Die Montage der Buchse (10) gegen  Viox: Ve 12 | Arandela M10 DIN7980 M10 DIN7980 washer M10 DIN7980 Unterlegscheibe 1
i o 13 | Brida de plastico 5x180 Plastic ziptides Plastikflansch 5 x180 1




